
www.waterwastewaterasia.com
MARCH / APRIL 2022

http://info.em@xylem.com
http://www.xylem.com
http://www.waterwastewaterasia.com


ANDRITZ AG ⁄ Stattegger Strasse 18 ⁄ 8045 Graz ⁄ Austria ⁄ andritz.com/separation

What works today may not work 
tomorrow. Communities and utilities 
are facing many challenges: rising 
energy costs, aging infrastructure and 
equipment, cyber-security concerns, 
increasingly stringent regulations, 
and the need to perform despite the 
pandemic. Being prepared for future 
challenges requires a partner like 
ANDRITZ – with proven capabilities 

in wastewater treatment. Our smart 
solutions cover the key process steps, 
from screening and thickening to 
dewatering and drying – all backed by 
[...]
buffer tanks, among others. The new 
compact sensor delivers measuring 
results, even in small tanks and 
media with poor reflective properties. 
Furthermore, they can be installed 
in very confined spaces and small 
process fittings. 

LEVEL VALUES OF PROCESS 
AND ENVIRONMENTAL 
INFLUENCES
Due to their physical measuring 
principle, ultrasonic sensors 
are easily affected by ambient 
conditions. For example, the 
transit time of sound changes with 
temperature, like warning by the 
sun or varying vapour and gas 
composition, which can all affect 
measurement accuracy. Strong wind 
or rain, or even fog, can dampen the 
emitted sound waves and restrict 
their measuring range. Radar 
sensors, however, are not affected by 
temperature or pressure fluctuations, 
vapours, gases or vacuum and 
deliver readings under all conditions. 

VEGA is exhibiting at booth B2-D08.



60  WATER & WASTEWATER ASIA  |  MARCH/APRIL 2022 

For decades, ceramic membranes have 
been successfully deployed on a range of 
water treatment applications – from seawater 
desalination pre-treatment, drinking water 
treatment to industrial water treatment – and 
provided a viable alternative for polymeric 
membranes. Ceramic-based membrane 
filters offer a robust membrane solution 
that does not exhibit integrity issues and 
capacity decline. Plus, ceramic membrane 
installations built more than 10 years ago are 
still in operation, allowing suppliers to offer 
warranties for up to 20 years. 

Many drinking water plants with polymeric 
membranes have been converted to ceramic 
membranes. This growing adoption is due to 
a shift in economics that favours ceramics 
due to both product design features as well as 
more efficient manufacturing methods. Recent 
technology, such as Nanostone Water’s CM-
151, have enabled ceramic ultrafiltration (UF) 
to become a lower lifecycle cost alternative 
to polymeric microfiltration (MF) and UF 
membranes. In addition, designs are available 
to allow retrofitting of failing polymeric 
membrane plants. 

CERAMIC ULTRAFILTRATION MEMBRANE 
INNOVATIONS TO ADDRESS CHALLENGING 
WATER TREATMENT ISSUES

NANOSTONE: B2-L35

When it comes to applications with 
complicated water sources, such as seawater 
desalination pre-treatment and industrial 
water treatment, the ceramic membrane 
also plays an important role as a barrier and 
protection to the whole process. 

Many desalination plants around the world 
are unable to operate at the designed rate due 
to underperforming pre-treatment systems. 
Dissolved organics and suspended solids 
often bypass desalination pre-treatment 
systems and foul reverse osmosis (RO) 
polymeric membranes forcing curtailment 
of production and significantly increasing 
desalination costs. These shortcomings are 
related to seawater variances resulting from 
many factors including tidal effects, algal 
blooms, marine fuel oil and dissolved organic 
content. And this trend in water quality 
deterioration is anticipated to continue with 
climate change. 

In the industrial world, industries find 
themselves competing with people for 
potable water and have been relying 
more on impaired water resources to 

sustain increasing industrial output. In 
particular, industrial operators have turned 
to unconventional sources like treated 
wastewater effluent from local municipalities 
as well as implementing tighter water 
management and reuse policies recycling 
water within plant operations. However, with 
many industries, the recovery of plant water 
can be challenging due to the aggressive 
nature of particulate material and suspended 
solids. 

The development of new ceramic membrane 
filtration technology enables these 
challenging streams, either the seawater 
of an algal bloom or the wastewater from 
the industries, once complex to treat, to be 
processed reliably and economically. 

Nanostone ceramic membrane technology 
has been redefining advanced water 
treatment with its ability to physically remove 
suspended solids and pathogens from even 
the most challenging waters with “reliable, 
simple and cost-effective” processes, and is 
a solution that will stand the test of time, the 
company claimed. Its single-step solution 
also eliminates multiple pre-treatment 
processes, reducing capital expense, land, 
and environmental footprints. 

The company’s core technology features 
an aluminium oxide ceramic core housed in 
a fibreglass vessel. The Nanostone design 
optimises water transfer via permeate 
conduit channels that run the length of the 
module. Water enters the bottom of the 
module, then enters the feed channels. 
The flat sheet segment design allows low-
pressure flow, and the ceramic membrane 
coasting inside of the channel walls prevents 
the suspended solids, bacteria, and viruses 
from passing through the structure. 

Visit Nanostone at booth B2-L35  
to find out more. 

A TX drinking water plant installed with Nanostone ceramic membranes reached the daily capacity of 14.4 MGD



WATER & WASTEWATER ASIA  |  MARCH/APRIL 2022  61

Key global challenges around water scarcity 
and water quality are developing rapidly, 
driven by climate change, regulation and 
health awareness. Nevertheless, these 
challenges are still being addressed with 
technologies developed decades ago, 
including combined ultrafiltration (UF) and 
reverse osmosis (RO) schemes. With its 
direction nanofiltration (dNF) membranes, NX 
Filtration now seeks to disrupt this market, 
offering advantages in terms of selectivity, 
footprint and sustainability. 

The hollow fibre dNF membranes can, in one 
single step, remove low molecular weight 
organics from polluted water, including 
micropollutants, colour, antibiotics, PFAS, but 
also bacteria and viruses from water. At the 
same time, they offer sustainability benefits 
in terms of low energy use and avoidance 
of pre-treatment chemicals. The low fouling 
and chlorine resistant characteristics have 
resulted in new and simple processes for the 
treatment of water, the reuse of wastewater 
and the production of potable water. 

INNOVATIVE AND SUSTAINABLE 
NANOFILTRATION MEMBRANES 
ADDRESSING GLOBAL WATER CHALLENGES

NX FILTRATION: B2-N15

KEY APPLICATIONS
Over the past years, NX Filtration has 
developed commercial relationships based 
on dNF technology with a wide range of both 
municipal and industrial customers, including 
the likes of Veolia, Aqualia and PepsiCo. 

For its municipal customers, NX Filtration’s 
membranes are being applied to produce 
drinking water from surface water by 
removing, among others, micropollutants, 
bacteria, viruses and colour to treat 
wastewater streams to prevent discharge of 
polluting substances in the environment and 
to reuse wastewater for purposes that also 
include the production of drinking water. 

NX Filtration’s membranes are also serving 
various water consuming industries. Here, 
they treat surface or well water to optimise 
quality and characteristics for process water, 
prevent discharge of polluting wastewater and 

reuse wastewater for industrial processes and 
recover and recycle valuable raw materials 
from wastewater streams, such as indigo in 
the textile industry or cleaning chemicals in 
beer breweries. 

To demonstrate the performance of dNF, NX 
Filtration offers a range of pilot equipment, 
varying from automated containerised 
pilot systems to table-top units for proof of 
concept. The fully automated Mexpert pilot 
installation allows for maximum flexibility in 
all piloting circumstances. It uses the largest 
dNF modules for full-scale testing results. 
Adapting running conditions, hydraulically 
cleaning the module, dosing cleaning agents, 
can all be controlled and monitored digitally. 
Datalogging allows for in-depth analysis of 
the test results. 

To find out more about NX Filtration’s 
solutions, visit booth B2-N15.

NX Filtration’s fully automated Mexpert pilot unit

DIRECT TREATMENT OF SURFACE 
WATER WITH DNF FOR DUMAI CITY
The local government of Dumai City was 
looking for a solution to provide access to 
improved water sources by treating peat 
water from the local Masjid River. The 
river water has low acidity at pH 3-5 and 
turbidity <10 NTU levels, but a very high 
colour content of 1,000 TCU and more. 
Conventional water treatment technology 
– such as chemical dosing, clarification 
and sand filtration – were not capable of 
reducing the colour below 15 TCU, which 
is the drinking water standard set by the 
Indonesian Ministry of Health. 

Based on extensive pilot testing, a dNF-
based system for the city of Dumai was 
designed with a capacity of 50 litres/
second, consisting of 120 dNF80 membrane 

modules. With this system, the local Masjid 
River is turned into a valuable source for 
the supply of drinking water to the city 
of Dumai, since colour and turbidity are 
non-detectable in the product water, while 
approximately 50% of the total dissolved 
solids (TDS) was removed within a step. 

Treatment of surface water with dNF membranes for 
Dumai City, Indonesia



62  WATER & WASTEWATER ASIA  |  MARCH/APRIL 2022 

DuPont Water Solutions is offering a broad 
portfolio of technologies and solutions 
that enable water reuse and recycling, 
desalination and groundwater access. These 
include reverse osmosis (RO) membranes, 
ion exchange resins (IEX), ultrafiltration 
(UF), electrodeionization (EDI), nanofiltration 
(NF), membrane bioreactor systems (MBR), 
membrane aerated biofilm reactors (MABR), 
membrane degasification, and closed-circuit 
reverse osmosis (CCRO) systems. 

Under the overarching theme of “Strengthening 
our partners. Solving water challenges. 
Sustaining clean-water future.”, DuPont Water 
Solutions has an exhibit at booth B2-N19, 
showcasing the DWS technologies and 
products, all designed to address the most 
pressing challenges and needs. 

DESALINATION
Upfront investment in high-quality and durable 
technology can simplify plant operations and 
avoid high operating costs over the plant 
lifetime. Frequent or premature seawater RO 
membrane replacement increases expenses 
mainly due to the cost of new membranes and 
manpower for installation, cessation in water 
production while installation is underway, 
disposal cost, and optimised operations during 
the start-up phase. 

DuPont’s experience in membrane chemistry 
positions it to offer durable RO technology 
that provides enhanced performance while 
extending membrane life and reducing the 
lifecycle costs of operations. Start saving now 
with FilmTec DRY SWRO and fouling resistant 
SW30XFR. 

MUNICIPAL
Innovation plays a role in ensuring a clean, safe 
and affordable supply of water. DuPont offers 
expertise and advanced technologies that 
enable municipal water-treatment solutions 
such as wastewater treatment, drinking water 
production and trace contaminate removal. 

“STRENGTHENING OUR PARTNERS. SOLVING 
WATER CHALLENGES. SUSTAINING CLEAN-
WATER FUTURE.”: DUPONT WATER SOLUTIONS

DUPONT WATER SOLUTION: B2-N19

Because water sources vary so greatly every 
area faces different challenges to their ability 
to produce potable water. The company 
assesses water quality and distribution 
systems to help find the right solution. 
Whether it’s a relatively clean or complex 
water source, DuPont can help bring clean 
water to communities with treatments such 
as desalination, wastewater treatment and 
advanced filtration. When treating water for 
municipalities, the challenge goes beyond just 
producing the required quality and quantity. 
Growing population needs, variable water 
sources, increasing water source scarcity and 
regulatory pressures all combine to increase 
complexity. Municipal water treatment plants 
require water treatment technologies to 
produce high-quality water. 

PRETREATMENT WITH UF
Compared with conventional pre-treatment, 
DuPont UF technologies have proven their 
performance in the removal of suspended 
solids, colloids and algae to better protect 
the downstream RO system with improved 
stability and productivity. Now, with the 
enhanced capacity of DuPont IntegraFlux, 
Inge and MEMCOR technologies, DuPont has 
a range of UF products from inside-out to 

outside-in, PES to PVDF, skid or MEV package, 
pressurised UF and submerged UF. It offers 
UF products with high stability, low energy, 
and less chemical consumption based on feed 
water quality and customer requirements. 

INDUSTRIAL NEEDS
For years, DuPont has been meeting the 
needs of end-users, original equipment 
manufacturers (OEMs) and service companies 
around the world. The company’s experience 
and range of solutions positions itself as 
a partner in the field of industrial water 
and wastewater to serve critical needs in 
microelectronics, power generation, oil and 
gas upstream, downstream chemical and 
petrochemical refinery, food and beverage, 
medical water, pharmaceutical, landfill 
leachate and more through UF, MBR, NF, 
RO, degasification membranes and IER 
technologies. 

FilmTec Fortilife RO portfolio tackles the 
most challenging industrial wastewater and 
applications, with performance and support 
from DuPont. FilmTec Fortilife Elements can 
help reduce water costs, achieve sustainability 
goals, minimise fouling problems and move 
towards minimal liquid discharge (MLD). 

DuPont Water Solutions is showcasing its technologies and products that are designed to address today’s water 
challenges and needs



WATER & WASTEWATER ASIA  |  MARCH/APRIL 2022  63

Being in the water sector since 2011, 
ZWEEC Analytics is all about developing 
relevant and smart water technologies 
to safeguard water resources. The 
capabilities are range from the source to the 
distribution, raw water to treated water, as 
well as the wastewater field, covering the 
entire water network while enabling water 
authorities to have an efficient and robust 
water infrastructure. 

SMART BIOMONITORING
Biomonitoring allows a complete picture 
of water quality, including the unknown 
contaminant. ZWEEC has been known 
for its flagship Smart Biomonitoring 
System, AquaTEC, which in Singapore, 
has been implemented nationwide 
monitoring the drinking water quality. It 
performs 24/7 in real-time with remote 
monitoring capabilities, triggering alerts 
when abnormalities in water quality are 
detected. 

This upgraded system named Aquapro is 
enhanced with artificial intelligence (AI). It 
is now capable to operate in high turbid 
water up to 200 NTU, making it suitable for 
raw water monitoring. The fish behaviour 
analysis has also been improved for more 
accurate early warning. 

ZWEEC FOR SAFE WATER MANAGEMENT

ZWEEC: B2-K25

ALGAE RECOGNITION AND COUNTING
Harmful algal blooms (HABs) are one of the 
global water challenges that threaten public 
health and the economy. Therefore, regular 
algae monitoring is mandatory to ensure safe 
water. 

ZWEEC’s innovation, Algapro, is a 
breakthrough technology in algae monitoring. 
While the majority are still relying on human 
labour and is prone to error, ZWEEC’s Algapro 
automates the algae recognition and counting 
process. The integration of deep learning 
algorithms, advanced automation systems 
and expert knowledge enables Algapro to 
operate accurately, consistently and at a large 
scale. Breaking the limitations of professional 
manpower resources, Algapro relieves 
operators from the labour-intensive manual 
microscopic examination. 

MICROBIAL DETECTOR
Late detection of microbial contamination 
contributes to the severity of waterborne 
outbreaks that endanger public health. 
However, it normally takes more than 24 hours 
for the test cycle, not including the time it 
takes for transportation and testing. 

ZWEEC’s Bacpro is a portable device for 
rapid microbial detection on-site with high 

sensitivity. This innovation uses Advanced 
Light Spectrometry technology and can detect 
microbial contamination in less than six hours. 
Previously named BacSENSE, the upgraded 
version Bacpro has the capabilities to process 